4,

WOODMOOR WATER AND SANITATION DISTRICT NO. 1

Board Meeting
Monday May 11", 2020

AGENDA

Call to Order

Reading of the Minutes

A.

March 9" Regular Meeting

New Business

A.  Oaths for New/Re-Elected Directors — Completed May 8 & May 9
B.  Election of Board Officers
C.  Consider Authorizing Banking Signatories for Newly Seated Directors and Removing
Director Taylor
D. CWTP & TENORM Improvements Recommendations, Updates and Memos
- JVA (Josh McGibbon/Richard Hood)
E.  Consider Execution of Resolution 20-04 : Corporate Authorization
F.  Consider Execution of Mutual Aid and Assistance Agreement with Colorado’s
Water/Wastewater Response Network (CoWARN)
G.  District Fire & Casualty Insurance — Hail Deductible Buy Back Endorsement
[...]
disposal. Once ready for disposal, the registrant must dispose of TENORM at a commercial waste facility or other
disposal facility registered with CDPHE or authorized to receive such material. A water treatment plant can also send
their waste streams into the sanitary sewer if the receiving wastewater treatment facility (WWTF) has capacity to
handle the radium levels and has given authorized approval. If the stored TENORM has a dry weight in excess of 50
pCi/g and contains greater than 10-percent solids, there are additional requirements to ensure minimal contact of the
material. In this case, all handling will be required to be performed by a licensed provider, indoor air radon monitoring
will be required if the materials are being stored in an occupied workspace, and radiation dose rate surveys will need
to be conducted.

The final aspect to registering as a TENORM generator includes the record keeping. The facility must maintain records
of receipt, transfer and disposal of TENORM as long as the material is possessed and for three years following and must
be available to CDPHE for inspection during work hours. These records include date of transport, identity of registrant
and transporter, location of pickup site, type and volume of wastes, name and location of recipient or disposal site, and
training records of each employee currently employed and the previous three years. In addition, all analytical data, lab
reports, volume of materials, waste profites, and indoor radon monitoring will be required for record keeping.

CONSIDERATIONS

There are currently limited options for the District to avoid becoming a TENORM registrant. Laboratory analyses were
performed for a backwash sample from CWTP on April 3, 2020. The results of that analysis were 47.8 pCi/g for Ra-226
and 55.5 pCi/g for Ra-228. From these results it is likely that CWTP will be required to register through CDPHE. However,
further testing is required to better determine how the radium levels vary and fluctuate throughout the year and with
different plant flows.

Registering would require the District follow the requirements established by the regulation for a registered WTP
generator, as discussed above. The District would need to develop a residuals management plan, which would identify



MEMO

Woodmoor Water and Sanitation District No. 1
TENORM Evaluation

Job No.: 1051.3e

May 6, 2020

Page 6 of 6

all residuals generated at CWTP and SWTP by the treatment processes, outline intermediate processing and handling
of residuals, and specify ultimate disposal methods. The CWTP could continue to discharge its backwash waste to
sanitary sewer with approval from the WWTF.

If the District registers as a generator, there is potential to terminate registration in the future. A registrant can be
terminated and no longer have to follow regulation guidelines through determination of COPHE. This evaluation would
include ensuring that the TENORM is no long being generated above the exempt level, TENORM material has been
properly disposed of, reasonable effort has been made to eliminate residual radioactive contamination, and CDPHE
approved controls have been implemented to limit public doses, if applicable. If the generator is confident that these
apply and would no longer be required to register, they may provide written notification to COPHE and CDPHE would
then conduct the evaluation to determine if termination is applicable.

CONCLUSION AND NEXT STEPS

Overall, converting the CWTP to a surface water treatment plant would be beneficial in mitigating radium levels in the
combined source water and the residuals, and it could help mitigate other high parameters such as iron and
manganese. Informing CDPHE that radium is being removed through the existing treatment processes offers more
operational flexibility than blending raw water to maintain a combined raw water concentration below the MCL.

The CWTP will likely be required to register with CDOPHE as a TENORM generator. However, further radionuclide testing
for the backwash waste and residuals is recommended to better understand the overall radionuclide levels in the
residuals sent to the WWTF. JVA will work with the District to collect and evaluate more residual samples at CWTP.

Signed: Copies to:

Richard Hood, P.E. Randy Gillette, WWSD
Ariel Hacker, WWSD

Gary Potter, WWSD
Josh McGibbon, JVA

Kelsey Traxinger, JVA

Attachments:
Raw Water Fiow Schematic



ATTACHMENT — RAW WATER FLOW SCHEMATIC




N: \1051.4#\Drawings\Exhibits—Figures\Process Flow Diagram\1051.4e ~ PFD.dwg, 2/07/2020 - 1:12 PM, LLG

K»%Vm& i

MONUMENT
CREEK

£l

%_H_TIV

WELL 19
(OFFLINE)

Fu-

SOUTH WIP

TO DISTRIBUTION

Fo.

Far

WELL 9R

YYVY

far

Far

WELL 10R

WELL 20

WELL 17

WELL 12

o

WELL 7

For

Eor

WELL 15

%_H_T|v

WELL 16

WELL 18

WELL 5

LAKE
WOODMOOR

%@T.‘

WELL 6

T (Z0ME 3)

017

TO DISTRIBUTION

CENTRAL WTP

™ (20NE 2)

IRRIGATION
-

&y

LAKE PUMP
STATION

o

(NON—POTABLE)

TO DISTRIBUTION
- (ZONE 2 AND

-

WELL 1
(OFFLINE)

For

WELL 2

WELL 3A

Lo

WELL 8

ZONE 3)

TO DISTRIBUTION
» (ZONE 1 AND

— @
/ IRON AND
MANGANESE FILTER

(TYP)

WELL 11

ZONE 2)

1512 Larimar Strest, Suite 710
Danver, CO 30202
303.444.1951

IVA, Inc.

Boulder + Fort Collins « Winter Park
Glermood Springs e Denver

www.Jvajva.com

»
x

w
€]
=
-]
-
2

“
=]
o

RAW WATER FLOW SCHEMATIC

WOODMOOR WSD
FEBRUARY 2020




O soutder O Fort cotlins [ winter park O stenwood Springs E Denver

1319 Spruce Street 213 Linden Street PO Box 1360 817 Colorado Avenue 1512 Larimer Street
Boulder, CO 80302 Suite 200 47 Cooper Creek Way  Suite 301 Suite 710
303.444,1951 Fort Collins, CO 80524  Suite 328 Glenwood Springs, CO  Denwver, CO 80202
970.225.9099 Winter Park, CO 80482 81601 303.444.1951
970.722.7677 970.404.3100

wWww .jvajva.com

TECMHNICA AL M EMDO

TO: Mr. Jessie Shaffer, P.E. DATE: May 5, 2020
FIRM: Woodmoor Water and Sanitation District No.1  JOB NO. 1051.5e
ADDRESS: 1845 Woodmaoor Drive PROJECT: Central Water Treatment Plant Improvements
Monumaent, CO 80132 SUBJECT: Preliminary Design Memo
P

The Woodmoor Water and Sanitation District No. 1 (District) owns and operates a non-transient, community water
system {PWSID No. C00121950) that serves communities in unincorporated El Paso County, east of Monument,
Colorado. The District’s existing water system consists of 23 groundwater wells, a surface water diversion structure, a
surface water/groundwater diversion structure, three abandoned wells, two centralized water treatment plants,
individual treatment systems for Wells 8 and 11, raw water storage, a surface water exchange system, two booster
pumping stations and three potable water storage tanks.

The Central Water Treatment Plant (CWTP} consists of a treatment area, a chemical storage and feed room, a chlorine
storage room, a blower/compressor room, an office with laboratory, and a maintenance area/equipment garage, The
CWTP is equipped with three Microfloc® Trident® filters, each with a capacity of approximately 0.576 million gallons
per day (MGD). The current total capacity is 1.728 MGD and firm capacity is 1.152 MGD. Disinfection is accomplished
using chlorine gas. A process flow diagram, identifying key components at the CWTP, is presented in Figure 1.

This memorandum summarizes the preliminary design considerations for proposed improvements at the CWTP. The
improvements include the following:

- Pretreatment System Improvements
o Install raw water flow equalization and piping
o Optimize iron and manganese removal
- Treatment Unit Improvements
o Add filter to waste
o Add air scour to filters
o Replace media and header lateral underdrains
o Install a combined filter effluent turbidimeter
- Disinfection
o Verify disinfection for surface water
- Chemical Feed and Storage
o Add chemical storage and feed systems to treat surface water
o Replace the existing gaseous chlorine system with an onsite chlorine generator
o Install improvements for H-Occupancy code compliance



N:\1051.5¢\Drowings\1051.5¢ - G10 - Gl2.dwg, 4/07/2020 — 12:49 PM, JCD

HYPOCHLORITE LEGEND
-
) —J=}—  BUTTERFLY VALVE
POTASSIUM CAUSTIC 8187 POTASSIUM CAUSTIC M
PERMANGANATE SODA HYPOCHLORITE COAGULANT  PERMANGANATE SODA ll_b| L
IQN_! PLUNGER VALVE
8185
COAGULANT —™><|—  SWING CHECK VALVE
y BACKWASH % PRESSURE
EXIST _ SUPPLY SUSTAINING VALVE
EXIST | _ ]
RAW WATER e S O [ FIiTE R | (]| A
e — | CLARIFIER ! A
_ % ” SAMPLE VALVE/TAP
BACKWASH N __FILTRATE
WASTE
A A CAUSTIC E STATIC INLINE MIXER
! ! ABSORPTION | SFos FEED SYSTEM
| CLARIFIER -
sl #u\ ALY = g ~ M - FLOW METER
BACKWASH N \FILTRATE = 2 %
WASTE L, CAUSTIC S & VERTICAL
e > g e = TURBINE
Y T 2 _ PUMP
EXIST ExiST S ZanN
ABSORPTION | e
| CLARIFIER
e A Y
=] =] BACKWASH AN FILTRATE %w
- - WASTE
= L causic Y ] (M) |
10
.. L DISTRIBUTION
| i
il fii-fit-fi
BACKWASH
CROUNDWATER _| WASTE CLEARWELL
STORAGE
TANK
SURFACE WATER . EXIST HIGH SERVICE PUMPS
OVERFLOW TO SEWER
'
OVERFLOW

OVERFLOW TO SEWER
-

1512 Larimar Street, Suite 710
Dunver, CO 80202
303.444.1951

JVA, Inc.

Boulder # Forl Callina » Winier Park
Glamwood Springs » Denver

www.jvajva.com

IGINLERS

[E]
-
o
-
o]
v

FIGURE 1 - PROCESS FLOW DIAGRAM
WOODMOOR WSD CENTRAL WTP

APRIL 2020




MEMO

Woodmoor Water and Sanitation District No. 1
Central Water Treatment Plant Improvements
Job No.: 1051.5¢

May 5, 2020

Page 3 of 22

PROJECT PURPOSE AND NEED

The District desires to utilize the CWTP for treatment of both groundwater and surface water. The CWTP is
currently designed and approved by the Colorado Department of Public Health and Environment (CDPHE) for
treatment of groundwater. Additional improvements will be necessary to meet the minimum regulatory
requirements for surface water treatment.

EXISTING TREATMENT PROCESSES

Water enters the CWTP through a 10-inch raw waterline, then flows through a static mixer where chlorine,
potassium permanganate, and caustic soda are injected. The flow is then split between the three packaged
treatment units, which each consists of an adsorption clarifier and a mixed media filter. Coagulant can be injected
immediately prior to each packaged treatment unit. In each unit, water flows up through the adsorption clarifier,
then down through the mixed media filter. Potassium permanganate is currently dosed into the top of each mixed
media filter; coagulant can also be dosed in this location if desired. The filtrate from each packaged treatment
unit is injected with caustic soda before combining in the clearwell for disinfection. Chlorine is injected into the
clearwell using a diffuser located on the floor of the clearwell. High service pumps then send the finished water
into the distribution system.

Each of the packaged treatment units is configured for automatic absorption and filtration media flush and
backwash cycles. During the adsorption media flush, both air scour and raw water is introduced to expand the
media for washing and wasting. During the filter backwash cycle, flow is reversed, and chlorinated water is
pumped up through the mixed media filter by backwash pumps located in the clearwell. Both cleaning cycles
discharge to the waste storage tank.

PROPOSED IMPROVEMENTS

The District plans to implement raw water equalization {EQ) and blending to optimize pretreatment, install
ancillary equipment to comply with direct filtration, convert to the same disinfection method as the South Water
Treatment Plant (SWTP), and optimize the chemical feed and storage systems. Improvements will be designed to
comply with CDPHE Water Quality Control Division Policy 5: State of Colorado Design Criteria for Potable Water
Systems {Design Criteria). To convert the CWTP from a groundwater treatment plant to a surface water treatment
plant, the District must first optimize pretreatment.

PRETREATMENT SYSTEM IMPROVEMENTS

The District plans to install a raw water EQ tank to blend groundwater and surface water upstream of the CWTP. The
raw water EQ tank allows for the two sources to completely mix, providing consistent water quality to the downstream
treatment processes. Instrumentation and valving will be installed to monitor or control flow from each source. Sample
taps will be installed for compliance testing.

The District uses potassium permanganate to oxidize iron and manganese. The oxidized iron and manganese
precipitates and is removed through the clarification and filtration processes in the treatment units. The Design Criteria
requires 30 minutes of contact time. To comply with the required contact time at 1.728 MGD, the minimum volume of
the raw water EQ tank will be 36,000 gallons. The potassium permanganate feed system is evaluated with other
chemicals later in this memo.



MEMO

Woodmoor Water and Sanitation District No, 1
Centra! Water Treatment Plant Improvements
lob No.: 1051.5¢

May 5, 2020

Page 4 of 22

To accomplish the above goals, three alternative pretreatment configurations were evaluated along with the
advantages and disadvantages. The three alternatives are summarized below.

1. Below-Grade Pretreatment at CWTP:
o Construct a below-grade raw water EQ tank at the CWTP
o Expand the existing CWTP building to house pumps, valving, and ancillary equipment
o Utilize transfer pumps to overcome system head
2. Below-Grade Pretreatment at Deer Creek Road:
o Construct a below-grade raw water EQ tank at Deer Creek Road
o Construct a new building on top of the tank to house valving and ancillary equipment
o Utilize gravity to feed the treatment units
3. Above-Grade Pretreatment at CWTP:
o Construct an above-grade raw water EQ tank at the CWTP
o Install valving and ancillary equipment within the existing CWTP footprint
o Utilize gravity to feed the treatment units

Each pretreatment alternative includes various upgrades to the existing CWTP that are required for H-occupancy code
compliance and that allow for increased chemical storage capacities. The upgrades required for H-occupancy code
compliance are discussed later in the Chemical Feed and Storage improvements section of the report. Each of the
pretreatment alternatives is described in further detail in the following section. A hydraulic profile of each pretreatment
alternative is presented in Appendix A. An Opinion of Probable Cost (OPC} was developed for each pretreatment
alternative and is provided in Appendix B.

PRETREATMENT ALTERNATIVE 1:
BELOW-(GRADE PRETREATMENT AT CWTP

The first pretreatment alternative is to match the existing configuration at the SWTP. This alternative would involve
constructing a below-grade raw water EQ tank and expanding the existing CWTP building to house pumps,
equipment, piping, and valves. The pumps would transfer water from the raw water EQ tank to the packaged
treatment units.

Based on 30 minutes of contact time at the maximum buildout flow rate of the CWTP, the volumetric design basis for
the raw water EQ tank is 36,000 gallons. Approximately 4,800 cubic feet is required to achieve this volume of
storage. The existing clearwell at the CWTP has a water level 8-feet deep, so this will be used as the design basis
for the depth of the raw water EQ tank. A below-grade tank with a useable volume 20-feet wide, 40-feet long, and
8-feet deep would provide sufficient chemical contact time for pretreatment. Additional volume could be
provided if the District required further operating flexibility.

A 20-foot by 40-foot raw water EQ tank and pretreatment system would be aitached to the existing CWTP, as
shown in Figure 2. There is clear space to the north of the existing CWTP building that has a flat grade conducive
to a building expansion. The building expansion would house the groundwater and surface water control valves,
transfer pumps, and ancillary equipment.

The existing groundwater transmission line enters the east side of the CWTP building; this line could easily be
routed to the new raw water EQ tank with little disruption to operations. A new surface water transmission line
would be installed down the driveway from Deer Creek Road to the raw water EQ tank.